



LAB N° 1170

TEST REPORT

CERAMIC TILES - DETERMINATION OF CRAZING RESISTANCE FOR GLAZED TILES  
UNI EN ISO 10545-11: 2000

Test report n. 3265/2017 /I  
Date of report: 09/08/2017  
Customer: GRUPPO ROMANI S.P.A.  
Via Alessandro Volta nr.9, 23/25  
42013 CASALGRANDE (RE)  
Requested on: 07/05/2017  
Our ref.number: 20615  
Execution place of tests: Scandiano (RE)  
Description of the sample: "Ceramic tiles glazed 6,5x40 cm  
marked: SERIE ALASKA"  
Sampling: carried out by the customer  
Receipt date of samples: 08/29/2017  
Execution date of tests: start: 09/06/2017 end: 09/07/2017  
Test specification: UNI EN ISO 10545 - 11:2000  
Determination of crazing resistance for glazed tiles  
Warnings: *This test report can not be reproduced in part, without our written consent.  
The reported results relate only to the samples tested.  
The information included in quotation marks was provided by the customer.*





LAB N° 1170

**TEST REPORT**

**CERAMIC TILES - DETERMINATION OF CRAZING RESISTANCE FOR GLAZED TILES  
UNI EN ISO 10545-11: 2000**

Test report n. 3265/2017 /I

Principle: determination of the resistance to the formation of crazing subjecting the whole tile to water vapor at high pressure in an autoclave, and following examination of the tiles to verify the presence of crazing after applying a coloring matter to the glazed surface.

Note: At the express request of the client was not carried out the sample annealed before testing because the sample was "freshly fired" (par. 6.1 UNI EN ISO 10545-11: 2000).

Test results:

Number of whole tiles tested: 5

Number of specimens that show crazes: 0

Description of crazing: no one

End of the document



THE DIRECTOR  
L. SIMIOLI